
 

 

Journal of Sustainable Development of Energy, Water 

and Environment Systems 
 

http://www.sdewes.org/jsdewes 
 

Year 2020, Volume 8, Issue 1, pp 118-131 
 

118 

 

ISSN 1848-9257 

Journal of Sustainable Development

of Energy, Water and Environment

Systems

http://www.sdewes.org/jsdewes 

The Role of Coagulation-flocculation in the Pretreatment of Reverse 

Osmosis in Power Plant 

 
Luciano Dias Xavier*1, Lídia Yokoyama2, Vanessa Reich de Oliveira3,  

Gabriel Travagini Ribeiro4, Ofélia Araújo5 
1LabTare – School of Chemistry, Federal University of Rio de Janeiro, Av. Athos da Silveira Ramos,  

149 ‒ Cidade Universitária, Rio de Janeiro, Brazil 

e-mail: ldx1982@poli.ufrj.br 
2LabTare – School of Chemistry, Federal University of Rio de Janeiro, Av. Athos da Silveira Ramos,  

149 ‒ Cidade Universitária, Rio de Janeiro, Brazil 

e-mail: lidia@eq.ufrj.br 
3Eneva, Praia de Botafogo, 501, Torre Pão de Açúcar ‒ 7º andar, Botafogo, Rio de Janeiro, Brazil 

e-mail: vanessa.oliveira@eneva.com.br 
4EDP Energia Pecém, Industrial Complex and Port of Pecém, São Gonçalo do Amarante, Ceará, Brazil 

e-mail: gabriel.travagini@edpenergiapecem.com.br 
5H2CIN – School of Chemistry, Federal University of Rio de Janeiro, Av. Athos da Silveira Ramos,  

149 ‒ Cidade Universitária, Rio de Janeiro, Brazil 

e-mail: ofelia@eq.ufrj.br 

 
Cite as: Dias Xavier, L., Yokoyama, L., Reich de Oliveira, V., Travagini Ribeiro, G., Araújo, O., The Role of 

Coagulation-flocculation in the Pretreatment of Reverse Osmosis in Power Plant, J. sustain. dev. energy water environ. 

syst., 8(1), pp 118-131, 2020, DOI: https://doi.org/10.13044/j.sdewes.d7.0266 

 

ABSTRACT 

The objective of this work is to simulate pretreatment steps on a laboratory scale with the 

purpose of producing a higher quality permeate for feed reverse osmosis process. 

Pretreatment steps involved in this work are a combination of physical and chemical 

processes, such as coagulation-flocculation, sand filtration, and microfiltration. Samples 

of seawater next to Itaqui thermoelectric power plant in Maranhão, State of Brazil, 

powered by coal, were collected and characterized. The characterization indicated high 

levels of turbidity, which is unusual for seawater, indicating the need of pretreatment to 

reverse osmosis. The combination of polyaluminum chloride dosages of 30 mg/L and  

0.3 mg/L of Nalclear 8,173 anionic polymer allowed the reduction of turbidity values to 

below 1 Nephelometric Turbidity Unit (NTU). The use of coagulation and microfiltration 

membranes provided values of silt density index next to 3, while with sand filter, the silt 

density index values were higher than 4. 

KEYWORDS 

Reverse osmosis, Salinity, Coagulation, Desalination, Membranes, Microfiltration. 

INTRODUCTION 

Brazilian thermoelectric plants account for about 30% of the national energy matrix 

and require a significant amount of water, mainly for the steam cycle and cooling systems, 

reaching 1,843 m3/h/MW of water [1]. Water treatment is an integral part of the 

generation of electric power (coal-fired thermoelectric plants). There are two cycles

                                                 
* Corresponding author 



Dias Xavier, L., et al. 

The Role of Coagulation-flocculation in the ... 

Year 2020 

Volume 8, Issue 1, pp 118-131  
 

119 Journal of Sustainable Development of Energy, Water and Environment Systems 

associated with thermal energy generation, the steam/water cycle, which uses 

demineralized water for the production of steam and the cooling water system, which is 

used to condense the steam back into liquid form. The two cycles are isolated from each 

other and exchange heat through a condenser [2]. Therefore, thermoelectric plants 

demand significant quantities of water for their full operation. However, throughout the 

world, water scarcity is being recognized as a present and also a future threat to human 

activity. A trend of development of alternative water resources, such as desalination of 

sea water is observed [3].  

Currently, the two most commonly used desalination technologies are thermal 

distillation and Reverse Osmosis (RO) [4]. Distillation is a process in which salts are 

removed from water by evaporation and condensation [5]. For this process, the cost of 

energy can be up to 2 to 3 times higher than the operation cost of the RO treatment [3]. 

RO is another technology for desalination process [5]. It can reject almost all of the 

colloidal or dissolved matter from an aqueous solution, producing a stream of 

concentrated brine and a permeate stream consisting of almost pure water [6]. Although it 

is used to concentrate substances, its most frequent use is in desalination applications [7].  

RO presents itself as a promising alternative for desalination of seawater or brackish 

water, suiting its quality for use as water makeup in boilers, cooling towers and reuse in 

industrial processes, reducing the consumption of drinking water [8]. 

One of the major problems in desalination operations is fouling which adversely 

affects separation performance. It leads to decline in permeate flow and quality [9], and 

an increase in operating pressure over time [7, 10].  

The Itaqui thermoelectric power plant is the first Eneva project in Maranhão, State of 

Brazil. Located in the São Luis Industrial District and powered by coal, the plant has been 

in commercial operation since February 2013, with a capacity to generate 360 MW of 

electric power. Seawater is used as water source for Itaqui thermoelectric power plant 

after treatment process, which includes coagulation-flocculation steps, multimedia filter, 

cartridge filter and RO. However, the cartridge filter system is replaced several times 

throughout the year, generating a cost for the process, in addition to the fact that osmosis 

membranes have a shorter operating life than the one projected due to the presence of 

aluminum silicates attacking its structure, and the silt density index to feed RO 

membrane is between 4 and 5, being necessary to lower to less than 3. 

Proper pretreatment of the RO feed stream minimizes the occurrence of scaling on the 

membranes and helps to maintain permeate flow and ensure membrane life [11]. 

From the aspects of chemistry and contaminants in seawater, coagulation is an 

essential pretreatment for RO [12]. The main function of coagulation is to prevent RO 

membrane from the deposition of particulate matter [6]. Coagulation can be used as a 

method for the removal of many substances that cause turbidity, including oils [13], clays 

[14], and microorganisms [15]. Usually, coagulation is followed by sedimentation. 

Conventional sand filtration may be used as polishing step to remove the remaining 

solids after the sedimentation step. Coagulation-flocculation prior to sedimentation [16] 

or filtration [17] has shown good results in the removal of colloids [18], reducing the 

potential of membrane incrustation [19]. The choice of pretreatment depends on the feed 

water quality [17]. Pretreatment along with innovative technological strategies, such as 

Microfiltration (MF) or Ultrafiltration (UF) with conventional techniques (coagulation, 

filtration, etc.), have been studied [20].  

MF guarantees low Silt Density Index (SDI) value for the feed water of the RO 

process, even with a substantial fluctuation of the raw water quality [20], allowing a high 

and stable permeate flow even in long term operation [18].  

Since MF inherently capable of removing more foulants than media filtration, the 

inclusion of coagulation in the treatment train is expected to surpass the performance of 

conventional pretreatment [20]. 



Dias Xavier, L., et al. 

The Role of Coagulation-flocculation in the ... 

Year 2020 

Volume 8, Issue 1, pp 118-131 
 

Journal of Sustainable Development of Energy, Water and Environment Systems 120 

MF may be competitive to granular media filtration based on costs and performance 

when designed appropriately and operated by well-trained staff [21]. There is no study 

about MF with Maranhão (State of Brazil) seawater, which presents distinct 

characteristics from other seawaters. Maranhão has many variations through the day on 

the tide [22]. Maranhão tide variation is the world’s third major one, consequently this 

seawater presents high turbidity and dissolved organic carbon. Because of these facts, the 

thermoelectric plant undergoes several operational problems in RO membrane, needing 

an appropriate pretreatment. Thus, the study of this area comes to contribute to the 

dissemination of knowledge. 

The objective of this work is to simulate pretreatment steps on a laboratory scale in 

order to produce a higher quality permeate for RO process. Pretreatment steps involved 

in this work are combination of physical and chemical processes, such as 

coagulation-flocculation, sand filtration, and MF. 

MATERIALS AND METHODS 

In November 2015, seawater samples were received from the Itaqui thermoelectric 

power plant, located in Maranhão State, São Luis industrial district, Brazilian northeast 

(Figure 1). Seawater was sampled during low and high tide. The volumes obtained were 

150 L of the seawater at low and high tide. The characterization of the samples and the 

preliminary treatment were carried out in the Laboratory of Water Treatment and 

Effluent Reuse (LabTare), located in the School of Chemistry, Federal University of Rio 

de Janeiro (RJ). 

 

 
 

Figure 1. Itaqui localization 

Characterization 

The samples were characterized in accordance with the procedures laid down in 

APHA methods [23]. The Total Solids (TS) and Suspended Solids (SS) were determined 

by gravimetric analysis. The turbidity was evaluated with the aid of a turbidimeter Poli 

Control-AP 2000. The conductivity and pH were determined by the potentiometric 

method, while the alkalinity analysis was performed using a titrimetric method. The free 

and total residual chlorine, color, silica reactive and aluminium were obtained with the 

aid of a HACH DR 2800 spectrophotometer. The Dissolved Organic Carbon (DOC) was 

determined using a Vario TOC Cube Analyser by Elementar. Sodium, potassium, 

calcium, magnesium, chloride, sulfate and total hardness were estimated by liquid 

chromatography (930 Compact IC Flex 1). The oil & grease was determined by the 

spectrophotometric technique in the Infrared region using the Infracal TOG/TPH, model 

HATR-T, brand Wilks Enterprise. 

Itaqui coalfired thermoeletric power plant 



Dias Xavier, L., et al. 

The Role of Coagulation-flocculation in the ... 

Year 2020 

Volume 8, Issue 1, pp 118-131  
 

121 Journal of Sustainable Development of Energy, Water and Environment Systems 

Coagulation-flocculation 

Coagulation tests were carried out with the coagulant polyaluminum chloride (PACl, 

Al2O3 ‒ 18% m/m) because it is used in the industrial unit and has been widely used in 

water and wastewater treatment to remove contaminants. Also, it does not consume much 

alkalinity when added in the water and consequently causes little variation in pH [24].  

Ferric chloride (FeCl3) is commonly related as coagulant in most studies for seawater 

[16-19], but the residual Fe could cause much danger to thermoelectric plants. The water 

used for steam boilers must not contain residual iron, because the presence of hydrogen 

and oxygen causes corrosion [25]. 

The experiments were conducted in a jar test to evaluate the effect of pH, coagulant 

and flocculant polymer concentrations on turbidity. No prefilter was used. 

The jar test with six beakers containing 500 mL of sample were performed at the same 

operational conditions of Itaqui power plant, such as: fast stirring speed = 100 rpm, fast 

stirring time = 1 minute, slow stirring speed = 40 rpm, slow stirring time = 15 minutes, 

sedimentation time = 20 minutes, with the coagulant concentrations of 20, 30, 40, 50, 60 